

# FireSilx Artificial Bark

## BS 476

### Certification

---

Test:	<b>BS 476: Part 7: 1997</b>
Description:	Fire tests on building materials and structures. Method of test to determine the classification of the surface spread of flame of products
Sample:	Bespoke Tree Artificial Bark
Date Tested:	16 July 2018
Result:	Passed
Country of Classification:	UK
Test Report No:	FR022

Mark Nesbitt



Managing Director



Fire retardant properties of all FireSilx products are guaranteed for life